
 

PAM HAXBY-COTE         STEVE BULLOCK 
DIRECTOR   GOVERNOR
   
   
        

   
 

 
 
 

COMMUNITY DEVELOPMENT DIVISION 
 

 

 

 

 

Governor’s 2021 Biennium Executive Budget 
Volume 4 

 

TREASURE STATE ENDOWMENT PROGRAM 

2021 Biennium Project Funding Recommendations 

2019 Biennium Emergency, Planning, and 

 Project Grants Report 
 

 



 1 

INDEX OF REPORT 
 
2021 Biennium Treasure State Endowment Program (TSEP) Projects 
Recommended for Grant Funding ................................................................. 4 
 
2021 Biennium Map of Project Recommendations....................................... 7 
 
2021 Biennium Index of Project Recommendations ..................................... 8 
[...]
Existing Combined Rate: $105.36 119% 
Rate Without TSEP 
Assistance: $143.14 162% 

 
Project History – Much of the sewer system for the City of Plentywood is clay tile and concrete that has been in 
service since the 1950s and 1960s and is beginning to show signs of deterioration. The City has experienced a slight 
increase in population over the last 10 years because of the Bakken development activities, But this increase in 
activity has since subsided and population has once again begun to decrease. A conservative estimated growth 
rate of 0.5% is used for population projection in the PER. The estimated population for design year 2040 in 
Plentywood is 2,014. 
 
Identified Problem – The wastewater collection system has the following deficiencies: 

 large amount of infiltration and inflow from groundwater, and  
 large amount of concrete sewer mains are eroding to the point of failure because of exposure to hydrogen 

sulfide gas naturally present in sewer collections systems. 
 

Proposed Solution – The proposed project would: 
 replace approximately 1,286 lf of 6” sewer main with open-cut trenching methods, 
 replace approximately 4,864 lf of 8” sewer main with open-cut trenching methods,  
 replace approximately 1,566 lf of 10” sewer main with open-cut trenching methods,  
 replace approximately 10 lf of 15” sewer main with open-cut trenching methods,  
 clean and CIPP (cured in place pipe) line approximately 12,000 lf of 8” main,  
 jack and bore approximately 233 lf of 6” sewer main with 14” encasement, and 
 jack and bore approximately 140 lf of 8” sewer main with 16” encasement. 

 
CONDITION: If TSEP funding is received, the applicant agrees to establish rates that meet the user rate of at least 
$132.41 at the time the project is completed. 

  



43 

Sun Prairie Village County Water and Sewer District Project No. 34 
Wastewater System Improvements 

 
This application received 3,075 points out of a possible 5,000 points and ranked 34 out of 40 for funding in the 
2021 Biennium.   
 

Funding 
Source 

Type of 
Funds Amount Status of Funds 

TSEP Grant $500,000 Awaiting decision of the Legislature 

SRF Loan $1,876,800 Application submitted June 2018 

Project Total $2,376,800  
 

Median Household Income: $43,837 Total Population:  1,258 
Percent Non-TSEP Matching Funds: 79% Number of Households:  532 

 

 Monthly 
Rate 

Percent of 
Target Rate  Monthly 

Rate 
Percent of 

Target Rate 
Existing Water Rate: $32.34 - Target Rate: $84.02 - 

Existing Wastewater Rate: $26.90 - 
Rate With Proposed 
TSEP Assistance: $89.40 107% 

Existing Combined Rate: $59.24 71% 
Rate Without TSEP 
Assistance: $96.67 115% 

 
Project History – The Sun Prairie Village County Water and Sewer District is in Cascade County, eight miles west of 
Great Falls. The District’s wastewater system, constructed in 1976/1977, consists of 34,600 feet of collection main, 
two lift stations, and a two-cell hybrid facultative treatment facility with a UV disinfection system. This hybrid 
facility consists of a primary aerated cell and a secondary facultative cell. Discharge is to the Sun River. 

Identified Problem – The wastewater system has the following deficiencies: 
 the two lift stations are beyond their intended service life;  
 the wet well/dry well design of the lift stations poses a safety issue with maintenance personnel who must 

descend into the confined space for maintenance; and 
 the treatment facility cannot meet the ammonia discharge requirements as now dictated by the MPDES 

permit. 
 
Proposed Solution – The proposed project would: 

 construct a nitrification reactor to be used in conjunction with the existing lagoons, and 
 replace the east and west lift stations. 

 
CONDITION: If TSEP funding is received, the applicant agrees to establish rates that meet the user rate of at least 
$84.02 at the time the project is completed. 

 
  



44 

North Havre County Water District Project No. 35 
Water System Improvements 

 
This application received 3,020 points out of a possible 5,000 points and ranked 35 out of 40 for funding in the 2021 
Biennium.   
 

Funding 
Source 

Type of 
Funds Amount Status of Funds 

TSEP Grant $430,000 Awaiting decision of the Legislature 
RRGL Grant $125,000 Awaiting decision of the Legislature 
CDBG Grant $310,817 Application expected to be submitted November 2019 

Project Total $865,817  
 

Median Household Income: $57,188 Total Population: 714 
Percent Non-TSEP Matching Funds: 50% Number of Households: 270 

 

 Monthly 
Rate 

Percent of 
Target Rate  Monthly 

Rate 
Percent of 

Target Rate 
Existing Water Rate: $140.00 - Target Rate: $66.72 - 

Existing Wastewater Rate: $0 - 

Rate With Proposed 
TSEP Assistance: 

$140.00 210% 

Existing Combined Rate: $140.00 210% 
Rate Without TSEP 
Assistance: $220.71 315% 

 
Project History – The water system for North Havre County Water District (CWD) was originally used for drinking 
water at the Air Force base north of Havre in the late 1950s and 1960s, but is now a consecutive connection of 
the City of Havre water distribution system under an interim agreement with the Northcentral Montana Regional 
Water Authority. The CWD has a nominated capacity of 100,000 gpd (consistent with 2050 projected maximum 
day demand) from the City of Havre but the current average day demand is approximately 30,000 gpd. The major 
infrastructure components were upgraded in 2014. Utility infrastructure includes a high service pump station, a 
6-inch transmission pipeline, approximately 100,000 gallons of storage, and a branch distribution system network 
that services each customer with 1 gpm of water to cisterns located at each point of connection. The system is 
not designed to provide fire protection.  
 
Identified Problem – The water system has the following deficiencies: 

 insufficient clearwell volume for the high service pumps and insufficient storage tank volume during peak 
demands. 

 the bulk fill station has insufficient flow for large users and operational inefficiency during high service 
pump operation, and 

 the control system is aging and has only partial power backup in place.  
 

Proposed Solution – The proposed project would: 
 construct a new 25,000-gallon concrete clearwell near existing location and provide larger connection 

piping to high service pumps, 
 construct a new additional 50,000-gallon above ground glass-fused steel storage tank next to the 

existing storage tank,  
 construct a pumphouse and bulk fill depot at the clearwell and improve the access road loop, and 
 provide a complete control system upgrade. 

 
  



45 

City of Conrad Project No. 36 
 Water System Improvements 

 

This application received 2,910 points out of a possible 5,000 points and ranked 36 out of 40 for funding in the 
2021 Biennium.   
 

Funding 
Source 

Type of 
Funds Amount Status of Funds 

TSEP Grant $398,779 Awaiting decision of the Legislature 
SRF Loan $375,779 Pre-Application submitted June 2018 
Applicant Cash $23,000      Committed by resolution, partially expended on PER 

Project Total   $ $797,558  

 

Median Household Income: $39,063 Total Population: 2,604 
Percent Non-TSEP Matching Funds: 50% Number of Households: 1,003 

 

 Monthly 
Rate 

Percent of 
Target Rate  Monthly 

Rate 
Percent of 

Target Rate 
Existing Water Rate: $45.76 - Target Rate: $74.87 - 

Existing Wastewater Rate: $32.04 - 
Rate With Proposed 
TSEP Assistance: $81.00 108% 

Existing Combined Rate: $77.80 104% 
Rate Without TSEP 
Assistance: $83.95 112% 

 

Project History – The water system in Conrad is located approximately 15 miles southeast of Lake Francis, the 
source of raw water for the City. The Northcentral Montana Regional Water Authority (NCMRWA) is under 
construction and will supply water to the City of Conrad sometime in the future. The interim plan is for Conrad to 
supply water to Brady County Water District, Dutton, and Tiber County Water District. The Brady District connected 
to Conrad’s system in 2015. Dutton is currently not requesting water from the NCMRWA project, but the expected 
Dutton demands have been included in the demand projections. The water treatment facility consists of a two-
train clarification system (Actiflo microsand, ballasted) with lamella plate settlers. Following clarification, the water 
goes to four dual media filters. Following filtration, the water is chlorinated and flows into a clearwell below the 
plant, and then to the south storage tank for contact time. Because of increased backwash frequency, the plant 
only produces 1.7 MGD, even though the design capacity is 3.0 MGD. The 2015 peak day demand was 1.53 MGD, 
but the 2038 projected peak day demand is 2.14 MGD. Pumping facilities meet the projected 2038 demand. Conrad 
has two, 1MG storage tanks built on-grade. Both storage tanks were sandblasted and recoated in 2017. According 
to the PER, the two tanks are expected to accommodate the City’s fire demands and average day demands through 
the planning period (2038). Dead-end looping of the distribution system and upsizing of 4-inch mains were 
completed under projects funded in the 2015 and 2017 biennia, respectively. The entire City is metered except for 
the City parks.  

Identified Problem – The water system has the following deficiencies: 
 air binding of the sand filters causes excessively frequent backwash, exceeding DEQ recommended 10% 

backwash volumes, overflowing backwash ponds, and exceeding DEQ maximum turbidity of 0.3 NTU. The 
plant operates very close to its full capacity.  

 the distribution system includes an old outdated, coin operated, bulk water filling station located north 
of town at the City shop that needs to be replaced.  
 

Proposed Solution – The proposed project would: 
 provide a degassing system to remove excess gasses in water going through the filtration system. The 

intended result is to reduce filter air binding, and, 
 replace the existing water filling station with a new water filling station. 

  



46 

Sun Prairie County Water District Project No. 37 
Water System Improvements 

 

This application received 2,695 points out of a possible 5,000 points and ranked 37 out of 40 for funding in the 
2021 Biennium.   
 

Funding 
Source 

Type of 
Funds Amount Status of Funds 

TSEP Grant $275,000 Awaiting decision of the Legislature 

SRF Loan $275,000 
Application expected to be submitted upon notification of grant 
award 

Project Total $550,000  
 

Median Household Income: $43,837 Total Population:  350 
Percent Non-TSEP Matching Funds: 50% Number of Households:  103 

 

 Monthly 
Rate 

Percent of 
Target Rate  Monthly 

Rate 
Percent of 

Target Rate 
Existing Water Rate: $42 - Target Rate: $51.14  

Existing Wastewater Rate: $0 - 
Rate With Proposed 
TSEP Assistance: $61.46 120% 

Existing Combined Rate: $42 82%  
Rate Without TSEP 
Assistance: $80.53 157% 

 
Project History – The Sun Prairie County Water District has three wells, one 80,000-gallon storage reservoir and 
one 13,000-gallon cistern. The distribution system is mostly 4” and 6” main and has one flushing hydrant. The 
system was not designed to provide fire protection. Treatment is comprised of polyphosphate addition for iron 
and manganese sequestration and sodium hypochlorite addition for disinfection. The District operates a separate 
water system strictly for irrigation. The source of the irrigation water is the Sun River. 
 

Identified Problem – The water system has the following deficiencies: 
 the water supply does not meet DEQ-1, 3.2.1 during the summer months, 
 the one existing hydrant is insufficient for fire protection and, when flushed, causes significant water 

user issues (in storage and pressure) (doesn’t meet DEQ-1, 8.2.1),  
 water mains are unknown in size with the one existing hydrant connected to a 4-inch PVC main (doesn’t 

meet DEQ-1, 8.2.2 or 8.4.1),  
 based on the ISO analysis of the largest un-sprinkled building in the District, the current nearby tanker 

truck would not carry enough water to extinguish a fire in this structure (doesn’t meet DEQ-1, 7.0.1), 
 users sometimes use the drinking water for irrigation instead of using the separate irrigation system.  

 

Proposed Solution – The proposed project would: 
 construct a new well into the Madison Aquifer,  
 replace the distribution (booster station) pumps with two new Variable Frequency Drive pumps, 

remove the existing fire hydrant and replace it with a flushing hydrant,  
 provide fire hydrants where pipes of adequate diameter are present, and 
 install residential water meters. 

 
CONDITION: The District must complete a hydrogeological study that demonstrates that the aquifer will produce 
sufficient quality and quantity prior to other project activities being completed.  
CONDITION: If TSEP funding is received, the applicant agrees to establish rates that meet the user rate of at least 
$51.14 at the time the project is completed. 

  



47 

Town of Winnett Project No. 38 
 Wastewater System Improvements 

 

This application received 2,655 points out of a possible 5,000 points and ranked 38 out of 40 for funding in the 
2021 Biennium.   
 

Funding 
Source 

Type of 
Funds Amount Status of Funds 

TSEP Grant $500,000 Awaiting decision of the Legislature 
RRGL Grant $125,000 Awaiting decision of the Legislature 
CDBG Grant $450,000 Application expected to be submitted 2018 

RD Grant $66,500 Application expected to be submitted Fall 2018 

RD Loan $199,500 Application expected to be submitted Fall 2018 

Project Total $1,341,000  
 

Median Household Income: $30,000 Total Population:         177 
Percent Non-TSEP Matching Funds: 62% Number of Households:                                   86 

 

 Monthly 
Rate 

Percent of 
Target Rate  Monthly 

Rate 
Percent of 

Target Rate 
Existing Water Rate: $23.82 - Target Rate: $57.50 - 

Existing Wastewater Rate: $37.51 - 
Rate With Proposed 
TSEP Assistance: $69.02 120% 

Existing Combined Rate: $61.33 107% 
Rate Without TSEP 
Assistance: $88.29 154% 

 

Project History – The wastewater collection system in Winnett consists of approximately 3.3 miles of gravity 
collection mains ranging in size from 6” to 15”, and one lift station. Most of the system is 8-invh PVC, but there 
remains some larger vitrified clay pipe (VCP) from the original 1920’s construction.  The lift station was constructed 
in 1994, the same time as the 8-inch PVC mains were installed.  

Identified Problem – The wastewater system has the following deficiencies: 
 results of a recent Infiltration and Inflow (I&I) analysis indicate that the 6” and 8” VCP should be replaced 

at this time. The 15” VCP should be replaced in 5-10 years.  
 the lift station needs an emergency shut off float and an emergency bypass, 
 the lagoon system has exceeded permit and AOC limits for TSS and E. coli for individual weeks and 

months, 
 equipment at the lagoon is aging and in need of repairs, berms are eroding, potential lagoon leakage, 

based on water balance, overall air supply is insufficient to provide partial mixing, algae control, and 
reduced TSS, chains used for operating flow control valves have rusted away, concrete is spalling at the 
effluent manhole, sludge removal and effluent disinfection may be needed to meet permit limits for E. 
coli. 
 

Proposed Solution – The proposed project would: 
 replace 6” and 12” clay sewer mains with 1,180 lf of 8” PVC,  
 sludge removal and disposal,  
 install a new effluent structure,  
 replace cells 2 and 3 basin liners, manhole 3, and connecting piping, 
 install emergency bypass in lift station, and 
 install emergency shut off float in lift station.  

The proposed project is the first of future phases. 



48 

City of Baker Project No. 39 
Water System Improvements 

 
This application received 2,155 points out of a possible 5,000 points and ranked 39 out of 40 for funding in the 
2021 Biennium.   